Parts Book
'Ride-On Mower

LYNX

Series | & N

LEOPARD

Series Il




PRE-DELIVERY CHECK

Tractor MOAEl INO. ... et e ee st ea e e ressssstseesasteseses et s ereesseeseeneses

TTACEOT S/ND. ...ttt et e et a s e tte s ee e e e vatnessereeseneesrneeasansnsesssresessns

Purchasers Name
Dealers Name

Pre-Delivery Date......................

1

LUBRICATION
Grease all grease points
Check engine oil level
Check fuel level

GENERAL CHECKS
Clutch adjustment

Brake adjustment

Steering adjustment
Battery electrolyte level
Idle speed

Top speed

Belt tensioners

Tyre pressures

Check all bolts etc for tightness
Operation of choke throttle
Stop control

Cutter belt tension

.......................................................................

ceeeeeeDealers SIgNAture. ........oeeeeiveieeeceeee e

3 FINAL INSPECTION
Paintwork

Tools and engine handbook
Operators Manual

4  Record any accessories fitted :

Servicing Mechanic

Date

DELIVERY AND DEMONSTRATION GUIDE

When you receive your new Lawn Tractor ensure your dealer has carefully
explained the following points -

(U5 3y O

Starting procedure

Foot pedal and hand brake operation

Operation of all controls -

- key starter

- tHrottle

- foot pedals

- hand brake

- mower engagement switch or lever
(which ever is fitted)

- steering

- micro switch functions

Use of the discharge flap

5> Mowing speeds and mower heights
& Belt tensioning
7 Location of engine and tractor serial nos
8 Regular maintenance procedures
Air filter
Oil Drain and level points
Fuel filters
Greasing points



WARRANTY POLICY

DATE PURCHASED..........ccccoviiiiiniiiin,

Your KINGCAT machine has been carefully assembled and tested before leaving our
factory. However, due to circumstances beyond our control, and the human elements
(everybody makes mistakes sometimes), we occasionally have a problem which is our
fault. We have therefore guaranteed that for a period of 12 months (commercial use
90 days) from the date that you (the first owner) take delivery of this machine, it will
give you trouble free service. This warranty covers all parts and labour necessary to
bring your machine up to original condition should the problem be caused by either a
faulty part or workmanship.

To be fair, however, we DO NOT guarantee things over which we do not have
control. Generally these are:

Normal wear and tear, neglect, accident, misuse, non-compliance with operating
instructions, unauthorised installation, alteration or modification, unauthorised
repairs, substitution of parts or the fitting and use of any attachment which is not
recommended.

The warranty will be null and void if :

1. We don’t receive the warranty/installation certificate signed by the owner
within 14 days of purchase/delivery.

2 The machine is put to some use for which it was not designed.

3. Warranty claims are not advised immediately.

We do not agree to cover the purchaser for any losses or damage which occur as a
result of any breakdown. We reserve the right to make changes to our machines
without bringing any existing machines up to the same specification.

Any warranty work must be carried out by our authorised dealers who must comply
with warranty procedure.




OPERATOR MAINTENANCE

CHECK THE FOLLOWING EVERY DAY
OR EVERY EIGHT HOURS OF MOWING.

Engine Oil Level -  Remove dipstick and ensure level is correct. If necessary top up
) : with the grade of oil specified in your engine hand book.
Engine Air Filter-  Refer engine handbook.

Belt Tensions - Refer adjustments.
Battery Level - Between Max — Min indicators.
Tyre Pressures - Front 18 p.s.i. Maximum

Rear 14 p.s.i. Maximum (20" Tyres)
10 p.s.i. Maximum (22” Tyres)
18 p.s.i. Maximum (18" Tyres)

Grease the following points when finishing mowing. This will ensure any moisture
which may have seeped past seals while moving will be dispelled.
King pins (on front axle assembly) 2 grease nipples.
Mower deck — 3 grease nipples, Leopard
2 grease nipples, Lynx

ADJUSTMENTS

This operation is best carried out on a level concrete surface.

TO TIGHTEN MOWER BELT

. A drop arm is mounted on either side of the chassis undemeath the rear of the engine.
Adjuster rods are attached to these arms by way of a threaded rod and locking nuts.
Drop the cutting deck to it’s lowest height and loosen off the front locking nuts.
Tighten the locking nuts evenly on both sides, until the tension achieved is sufficient
to eliminate slipping of the belt when you recommence mowing.

IMPORTANT
CLEANING YOUR NEW MOWER
Ensure the underside of the mower deck, grass chute
And catcher bag are hosed clean after EACH use.
This will prevent grass build up and enable your new
' Mower to perform at its best EVERY TIME,
Always run the Tractor and Mower after washing to
Remove any excess water from the pulleys and belts.




INTRODUCTION

Thank you for choosing a new KINGCAT Machine. It has been carefully designed
and manufactured under strict quality controls. We are proud of our reputation as a
manufacturer of quality machines. However, in order for you to be totally satisfied, it
is important that you read this manual before you commence operation.

Your KINGCAT dealer is competent to advise you on the correct methods of safe
operation and routine maintenance, and should explain these to you on delivery.

Once you have accepted delivery and become familiar with the operation , it is
important that you fill out the warranty form. This must be done WITHIN 14 DAYS
of taking delivery and returned to or factory :-

COX INDUSTRIES RURAL PACIFIC MARKETING (NZ) LTD
P.0. BOX 6266DC P.0.BOX 185

ACACIA RIDGE KATIKATI

QUEENSLAND 4110 NEW ZEALAND

AUSTRALIA

This is important, to ensure that your warranty becomes validated.

SAFETY

KINGCAT equipment is provided with many safeguards, but statistics prove that
most accidents result from operator negligence. To prevent accidents, read the
foliowing information carefuily BEFORE operating your new machine. Should you
have further questions, do not hesitate to ask your KINGCAT dealer.

1. Always disengage mower unit and wait for blades to stop turning before
dismounting from tractor.

2. Ensure handbrake is on and mower is disengaged before attempting to start.

3. Never make any adjustments without stopping the engine. If making motor

adjustments, wait for it to cool down.

Keep other people and animals well clear while operating.

5. Do not operate machine which is not correctly adjusted or is overdue for
servicing.

6. It is dangerous to operate the engine in confined areas.

Wait for the engine to cool down before refuelling.

8. Never smoke or expose a naked flame near the engine especially when refuelling,

=

ol

NEVER CARRY CHILDREN ON THE TRACTOR




OPERATING INSTRUCTIONS

STARTING: (NB: Please observe all safety procedures listed on your Kingcat
lawn tractor dash panel prior to starting engine)

1. Manual models : Ensure gear lever is in the neutral position.

Hydrostatic models : Ensure the foot pedal is in the neutral position.

Ensure mower is in the up position.

Make sure mower is disengaged. .

Keep all bystanders well clear and make sure you are comfortably seated.

Shift throttle lever to choke position or pull choke knob out (16hp).

Tum key to start engine, once engine has started back off throttle lever from the

choke position or push choke knob in (16hp).

en 50 g D [

MOVING OFF: MANUAL MODELS

1. Shift throttle lever to required position for correct engine speed (for mowing full
engine revs).

2. Depress foot pedel and select required gear.

3. Gently release foot pedal until tractor moves off.

4. To change gear, depress foot pedal and change gear when the tractor is stationary.

STOPPING: '

1. Depress ciutch pedal, apply foot brake and stop. (Lynx series | & Leopard)

Depress clutch/brake pedal and stop. (Lynx series II)

Reduce engine revs and apply handbrake.

To stop engine simply shift the throttle to idle position and turn the key to off

position.

W

MOVING OFF: HYDROSTATIC MODELS

1. Shift throttle lever to required position for correct engine speed. Note: For
mowing use full engine revs)

2. Gently move the foot pedal in the direction of the required travel ( i.e. forward to
travel forward) the further the pedal is moved , the faster the tractor will travel.

STOPPING:

1. To slow down and stop, simply bring the pedal back to the neutral position.

Note : It may be necessary to apply light pedal pressure in the opposite direction of

travel to slow down while negotiating slopes or in the event of an emergency stop.

ENGAGING MOWER:

Start engine (see above)

Set throttle control to half revs and have mower set at full height.

Flick blade engagement switch to “on” position.

Indicator light will glow when blades are engaged.

Once mower has reached operating speed set height to required position.

. To disengage the mower, reverse the above procedure.

MOWING: As mowing conditions vary greatly, it is important that you take
special note of this section,

Your mowing attachment has been designed to cope with a large range of grass
Types, conditions, lengths and mowing speeds. Always use high engine revs when
mowing and regulate your speed with one of the five forward gears (manual) or adjust
your speed with the foot pedal (hydrostatic). As a rule, if you have rough ground, long
grass, tough grasses (eg rye grass, kikuyu ete...) or if your grass is wet, it is best to
reduce speed. Select a reasonably high cutting height — and if necessary take two cuts,
the first one high and the next one lower. Your Kingeat dealer is qualified to advise
you on how you should be operating your machine — if in doubt ASK.

Note: Remember to always depress the clutch fully when changing gears.

e



SPECIFICATIONS '
LYNX REAR DISCHARGE CATCHER & LEOPARD SIDE DISCHARGE

L

ENGINE: Briggs & Stratton “Diamond” Briggs & Stratton “Vanguard” *
Horsepower 13HP 16HP, 18HP & 20HP
Cylinders 1 2
Cycle 4 4 /
Cooling Air _ Air
MAXIMUM SPEED '
Lynx Series [ 14 KPH : s
Lynx Senies I 9 KPH .
Leopard Hydrogear 10KXPH
Leopard Manual 14 KPH
TYRES: PRESSURES
Front 15x600x6 18psi
Rear 18x950x 8 18psi
20x10x 8 14psi
22x11x8 10psi
FUEL & LUBRICATION: -
Fuel Unleaded Unleaded
Fuel Tank Capacity 7 Litres 7 Litres
Engine Oil SAE 30 SAE 30
Engine Oil Capacity 1.4 Litres 1.7 Litres — Spin-on filter
- ELECTRICAL SYSTEM:
Battery 1x12 Volt
Switch Key with starter interlock
Ignition Solid state
Lights Twin headlights
TRANSMISSION:
Peerless 700 Series - Lynx T
Peerless 800 Series — Leopard
Peerless MST Sernes — Leopard
Gears 5 Forward, 1 Reverse
Hydrostatic Peerless VST & Hydrogear
Differential Peerless HD 100 x 1™ axle — Lynx
CHASSIS: Full Chassis — Angle iron & pox section
CONTROLS:
Height Adjuster Right hand side
Blade Engage Right dashboard
Gear Lever Right hand side — Lynx Left hand side — Leopard
Brake Pedal Rightfoot — LynxI & Leopard (manual model Leopard)
Clutch Pedal Left foot - Lynx1é& Leopard (manual model Leopard)
Break/ Clutch Pedal Right foot - Lynx series 11
Park Brake . Right hand side
Control Pedal Right foot — leopard Hydrostatic
TURNING CIRCLE: 470mm Radius
MOWER DECK: 1040mm Twin ~ Lynx Counter rotating blade
900mm Twin - Leopard Side discharge
1100mm Twin — Leopard Side Discharge
GRASS CATCHER: ‘
Capacity 177 Litres — Lynx E&O.E.



KINGCAT LYNX SERIES I & ITI LEOPARD SERIES II

20/03/00
Section 8 Page 40



k

5,

W

oipAH — piedoe] — l1aoedg qny

£5500

|enuey — piedoa - 1e3edg qnH pmvoom XUA7 = Buueajg — ajosuod 191205 :TA
xukj - Jesedg gny 1L LZ0S 0% J7c UBYS - JBloD 992005 S

8 X 0Sg-8l agqnL 10E0SL piedoat - Bupaa)g — yeys £ZY005
@ X 056-81 8A) DOEOSL xuAy = Bupasig — yeus SPIZ0S ve

0JpAl piedoa — pNIS b — B X 05681 ASSY [33UM 65E005 piedoa — [9aUpq bubiees 99.05L
g% 0L X 0Z a1k) 908005 ¥uf — paypp Buuaalg 640205 £
pMiS v — .8 Wiy gEL00S Assy qng — [e1sapad xuiq 424 A [44

{enuepy piedoat g xuk]— pnis ¥ — 8 X 0L X 0Z — ASSY |PBUM 80E00S (1% psedoa —eeg - eield 691005
dep qnH 56¥05L 1 Xuk —jmeg — aje|d 691005 ¥4
predoaT - qnH [Baums RLOZSL yoeg ybiH —1eas 89/05L 0z
XUA — gnH [9aumn $0LZ0S Ly LIBLGL Muel ¥ HDZZ0S HUeLNS —yue] jand - dep ¢ B4 — 9B6EGY 6L

WY YN0 — JBYSEAA 6 B4 - 56€205 wuwipy'g agn | UBA[0S 5 614 — 09b0SL

ZHD A3(IRd Yaing) — Jededg 6 B4 — 66025L 2 X ¥ x Zoz Bum\y sserg 5 Bid - v2E0DS

eping jjo@ 6 m_n_ - 850005 _u._mnnm._ =18ag Japun — |and — yuel LLBLSL
\%‘_ 36 yLEP-0aPEA ARIING JOIR 6 614 - L1 1088 1eng = yuey s B — p0ZZ0S gl
%, SZ90-00024 ABlind 13)P) & 614 - vOC0OS siepa |Iv — +aljddng Jejey — xoqiees) layddng Jejey L

ﬁvw//a uLy YN & 614 - r6E205 :14 xuf — Buueag — Buisnoy 680205
> Jslyniy £5Z005 14 XUl — iy seay — Buyeag 050205 gl

S\w?\s ! - — Assy qng —yoin|D awnde|3 8yZZ0s v xuky — 108 1eoouds rLvZoS
A . Assy aMeigpuelH — Jaad Tyeens tF ObVSY LSb —1ev20ids £010SL 51
\(@.ﬁ«“l ’ Buudg @ 614 - zzezos _ Jeyddng Jajey ~ 1Z1-001 — jBRURIANIO 9L0205 bh
Jaas Y — Jasedg g 614 ~ 191005 Buleslg — JURIpEND £ B4 — L6Z0DS £l
Jangy un - dug g B4 - £61L005 (i1 seueg xukq 7 || pyados) Assy xog Bupesig £ Bid — /50005 zi
J3AST YN 23 xepu| — uld 8 B4 — BZS00S wwz) —pug poy €72 BId— 00E00S L
18AB7 U - Assy JaBun|d @ Bid - 19100% 4 Yeys — Je|jod 1 614 — 992005 ol

1| HW Y — 48ne] 8 614 — 205005 zr piedoe - Se1g — yun Z 614 — LDEQOS
9 X poB X G} #qn], . B6205L XUy — Beig - yun  bl4 - 960205 6
9% 009X 5 BIA) 56205 Buuse)g — Assy Wiy 1 Bid — ¥60005 &
Sy $6Z0SL ajxy — Assy weag t Bid — 5¢0005 L
WWGZ 9 X 009 X GL — ASSY [23UM ZZ€00S o uig) — puzy poy L 614~ 2pEOSL ]
Bupunogy 1euuog Assy - eleid 80005 ov poy BIL + Bid - Leslss 5
1eeg — Bununoy HY LL100S 6€ . *{BuoT) HY — epey QIS t B14 —QEET0S » 14
1885 — Bupunow H1 01005 1 {Bucn)} HY —opay QNI L 614 — Leezos £

Xud-] — JBADT) UOISS|WISURI] Z28220S I (095005 ON 1d ©spAH —Jeren —|e0eq ppe)
DipAH - piedos| - S|S5BYD £RS00S 0JpAH piados — Bjajdwo? Assy qng — pIeng Jesy HOLZ00S
[enuBy — puedoaT — s[ESEYD 8L£005 (195005 ON 14 eS80 —Jaas ] — |e28(Q PpE)

XUk — sisseyn z00Z0S 1 Jeeg) piedoe — eje|dwo) Assy gnS — pIENS) Jeay 9012008
XA — Wwnop Jeypie) — ASsv 10Ald HY SgLZ0S SE xui1 - eyaidwoy Assy gng — prens) Jeay Z5TZ0S z

XUAT — JUNOW JatpE) — ASSY 10Ald H1 ¥81205 vE | seues jeuuog — abuly SEFD0S

. apAH — puedoa - 8@ — aping £8500% juep jsuuog = |IUD 09b00S

jenuepy — pedos —jj9g — aping 92£00¢ jubir) peaH qing SrL00S

xuki—12@ — eping 891z05 e 8|0SUDD MDT — HY 5U87 1LEF00S

R XUAT — JBay — |Bued 8rLE0sS fA B|OSUOD MO — HT SUaT 12ep00s

Assy sue | —190d81g 950205 Le ejosuo YBIH — HY sua Lebo0s

Y7 —1ueipenp 860205 0E ejosuo) YBIH — H suan ZEVODS

Assy qng —[epad YN 8ZZ0s- B¢ ) HY 13uung [eaeg TLTT0S

Ae5y qng — |EPad SyEid LiTe0s :T4 Jual jauuog [e38Qg | ZAAAL

XUAT — B|OsUOD — RIS LBLZOS 1 H131euuog €980 £2Z205

_Emn_omn_ - MO~ m_.__._mmdm - 8|o5ua) Y2005 BjOSUOD MO u._mn__uo._ = ajeqg —lauuog 0EP00S
- pJedoa — ybiy - Buusayg — 9josu0] 191205 8josuo) YbiH — ejejdwog Assy qng ~ 1euuog 152205 !

15171 S1LHVd QdYdOT1 8 XNAT

20/03/00

Section 8 Page 41



I XuAy g pledop (eriuey - sujBug - Asjind 96005
1 | XUA 1 — 1 |epad —18p ZB1Z05
1 el éﬁ — HY |epad — 18| EQLZOS
I Q| XUAY - 00 - }e| B
XU — JHEL ASSYjUR] — joyoeIg S Bi4 - 090205 1 {epad ou c_sun = ___ Ea..__ |_n.w__ woo“ = “mﬁ h "wum
Ul |and dHEL XuA Assy qng s big - /2206 il yoInD ajeredeg yum = | xudl— H1 1004 — 18y LiLZOS
{dHeL) 1e8H - uonensu E4€00S z XuA1 = 8|BulS By — Jaisnipy 561205
dHEl (8320 Lezzos L xuh — 8jqnaq efxypy — Jeisnipy ¥61205
S3UVdS dHE} l Il xuA — (Areat) eaug —ujeyn SL¥Z0S
L ) XUAT — (piEpUBIS) BANQ — UIBYD 650205
+ piedaat ~ Buues|g ~ ud 00z0sL 1 | XUA" — {ArBaH) @ANQ — uiBYD 99EZ05
z piedos] - apay JBey — djjg)0 €61052 Z XUAT =117 ~ uieyn 890205
3 pradoaT — poy jeig — Bupds 6RE0SL L 1euuog = Assy Guiiaa 4B 192205
l piedo? — [enuBpy = H1 - jepad — JBp Z8izos L YOOH ~ U3|BD JBULDE BAISBLPY JI9S — 0JIJOA YEZZ0S
- AIEdoa’) ~ HY ~ [2pad —~ |EW £81205 1 doo — ya1eD JeuLDg BAISEYPY J]oS — Cudlep EEZ205
3 piedoa] — aphH — joo4 — e SrFO0S ! [euBd JuBNSU| ~ B30 L2Z205
+ piadoaT - [anuep — ool —jap 512008 z AU - Assy ang Jersnipy ujeyn 5¥S0SL
l psedoaT — eujbue - Jaysep 609052 Z Buudg yeeg — den GEEZ0S
} pJedoe] - 1o ol — W02 JBBY — JBuaynsg 69005 & 1888 — Jaoedg 0LLLS]
1 piedoa — poy exesq — jevaerg L1p00S z 051/606H BIq) — dwern BZEOSL
2 piedoa —yn ued - poy af) £50005 I QUPAH — p1edogT = Uojsuapeg ~ Woo' 29005
Z puedoa — poy sl ) ued — s|Bfoj - 961005 1 jenuepy — psedoaT — LoISURG — Woo asso00s
4 piedoan ~ ajed Jeapy 65005 1 xuf — uoIsuapg — WooT £L0205
4 Piedoat —jjog — 19isnpy uBd 151005 ! (faneg) Yyues eaneBoy — pae £80005
I pladoa — uripen — Jededg 00Z00S 1 82£1Z€01 yosog — [Bujuna) Zovoss
Z XU — uBipenp - Jeordg 002005 1 [euuia) Buiy Z9E0SL
[4 xuf - jjog —Je)snipe uey leozos z S$241£81 yosog 18j4 — onge|s bPo0ss
3 XUk — Juaunsnipy exaig — BUwIWAID E6L20S b pJedoat — yoeQq Jejjoy p INE 0] Old —il8g A yaP00s
1 jauuog — Juegsay £LE005 b predoer — 308(] 3|0y £ 1INs 0] O.Ld ~ IISE A SLEOOS
I uisiq 10 — 5nid i+ ]08-7] b xuiq ~(01d) 6888 — Neg A £01205
' uleig o — adig PLLODS ! xudT - (uByo sapg) AINgyH - un SZEZ0S
¢ piedoen — 1y — preng) Jeay - [edag ¥8p00S z XUAT = | 1-0¥DY UEyD un — Siur] 0ZEe05.
b (s 8 8 x3) prenBuep — |esag ZLeoos ! (fand auiBua) Buo Wwoy X % X % — Asy| ZEPOSL
l Jeobury je) — |eoag 19k005 ' . Joaa yry — Buudg ZZET0S
l lenue pedoaT JOjESIpU[ Jeas) — jeneg] 195005 Z wniay ue4 - Buudg £8E0S,
} QJpAH predoan) — eayg-ued — jeoaQ 09500§ L wnjey exyeiqpuey — Buudg 9BEOSL
3 XUAY ~ Jojeo|py) Jeeg) — [B23Q ec08s, L wniey yIngeNeg - Guuds LBEOSL
1 ’ dHOZ — [833g 108005 z 1208 uojsseIdwoy — Buuds 041054
¢ dHet — |evsg 2809005 L Aay| uop(usy €L205L
b dHB! — jedaqg 650208 1 (18ag) Bup QOED-bS £ 18FE UOIMSIN 69205L
A xuk] - kol QY — (e29q TTLL05 L (JeAs) JBOD) YOBIA MSE .BIE X 5 | — qoU) 1E205L
A I saues puedoa - (esa(] 8ZY005 L (axeqpueH) s0BIE MSE % | X .8/E — qouy 261058
} Ui - HY Jeey peng - |Baag 622C0S QaLVYLSATI LON SLHvd
1 XuAT — 4 Jeay pJeng — |gasq 822zZos
Z piadoa — opeisoIpAH — (2030 i 00s pJadoaT] — jaayps 188y — Aay eLe05s
: » (elewelq ,p/L) edeIqpueH — JoAeT " 621005 XUAT — [aUM Jeay —~ Ke) [4AY A1 55
i (serewerq .g/c) exesqpue — uig 821005 SB/E L X | X % €15 }#0E|g — ysng tZeoos L
3 psedoa - 4835 ~ Hun 2L1005 +-bZNZ L — Meneg v Bid — 6OLINY ES
' ¥UA] — 1899 — HU[ 5L020S predoe — dyg|. - Jojoayaq jesH 85005
| predoaT) ~ L2IN|D auUlde[g - jexoelg 005005 %ui1 —dyg| - Jopeyeq esy 9REZ0S zs
L xud — yoinig oupajg —jeyoelg LLOZOS [BssaAmuf) — ASSY JanuoD ajouyL ¥ Bid — 9L Z00s 15

Q3NNLLNOD 1S SLd¥vd QHYdO31 7 XNAT

20/03/00

Section 8 Page 42



LYNX & LEOPARD PARTS LIST CONTINUED

HARDWARE
750772 Screw — Slot 1/8° x %" MT zp (Micro Switch) 2
750114 Screw — Sel Hex M6 x 12 zp 2
750112 Screw — SetMex 16 zp 7
750113 Screw — Set Hex M6 x 20 zp 2
502124 Scraw — Bulton Head M8 x 16 zp {G- Box Cover and Guard) 6
750181 Screw — Sat Hex M8 x 16 zp 4
- 750116 Screw — Sel M8 x 20 M/S 2p i6
750139 Scraw - SetM10 x 35 WS zp 2
502070 Screw — Set Hex M10 x 16 M/S zp 8
750166 Screw — Set Hex M12 x 20 M/S zp {Chain Adjuster) 2
7568013 Serew - Sel 516° x 1" UNC HT zp {Gear Box Mount) 4
750121 Boll ~Hex M8 x 40 HT zp {Engine Mount) 4
500244 Boll — M16 x 75 M/S zp (Axle Pival) 1
750771 Nul — Hax 1/8% MT zp {Micro Switch) 2
750109 Nut — Hex 1/4" NC zp {Brake Conlink) 2
750133 Nut — Nyloc 174" UNC zp (Brake Conlink} 1
750101 Nut — Nyloe M6 zp 7
‘750188 Nut — Hex M8 HT zp 4
750129 Nut — Hex M8 zp 2
750102 Nut ~ Nyloc M8 zp as
750393 Nut — Wheel 7/16" NF . 8
750105 Nut — Hex M10 Mach zp 5
750127 Nut = Nyloc M10 zp 10
750128 Nut — Nyloc M16 zp (Steering Box & Slub Axles) 3
758153 Nut — Nyloc M16 x 1.5 zp (Lift Lever) 1
750160 Washer — Flat %" x 5/8" zp 1
850121 Washer — Flat 5/8" x 1 3/8" zp (S-Box & SlubAxies) 2
750156 Washer — Flal M8 x 21 zp . 34
750157 Washer — Spring M8 zp 2
750153 Washer — Fiat M10 %X 21 zp 5
750154 washer — Flat 1/2" x 1" zp 2
758164 Washer —~ Slarloc 3/8° Piain (Gear Lever Link} 2
750203 Washer — Starloc 1/4" zp (Break Con LInk) 2
750199 Washer - Starloc 8/167 Plain Int 1
754116 Cirdllp = 25mm Exi (Rear Aode) 2
750197 Switch — Gear Box Neutral 1
750200 Pin — Steering Wheel 1
750134 Nut — Nyloc 5M1&°unc {Seat Mounting) 9
850505 Socket — Cap M6 x 16 Black {Stearing Column) 1
750608 Washer - Engina 1
FIG1
FRONT AXLE ASSY
FRONT AXLE ASSEMBLY
{. 500045 BEAMAXLE
2. 500142 BUSH
a 750249 PINTENSION °
4, 500094 ARM STEERING
5. 500328 BUSH
B. 502320 STUB AXLEL.H.
7. 750219  NIPPLE GREASE
B, 750894 NUTNYLOC
g, 750189 NUT

10. 751631  TIEROD

11. 750347 RODEND

12, 502331 STUBAXLE AH.
13, 750103 SCAEW GUB

14, 560266 COLLAR -

20/03/00
. Section B Page 43



CLUTCH LINKAGE FiGe 3 3
2

4 5 6 7 8

-2 0 =2 O
BRAKE LINKAGE 12
FIG7 -

LIFT LEVER ASSY FlGB

vy Uran e e

750199  WASHER LOCK

| e

502135  LINK CLUTCH LYNX
208887  LINK GLUTOM Lacimno

3. 750128 NUT

4, 500489 WASHERBALL

5. 500488 SLEEVE

6 502411 SPRING

7. 500501  WASHER CUP

8. 750102 NUT NYLOC

BRAKE LINKAGE
5. 750133 NUTNYLOC
{0. 750383 SPAING
1. 750512 CLEVIS
12 750203 WASHER-LOCK
13. 502067 LINKLYNX
500056 ROD BRAKE LEOPARD
14. 750108 NUT
LIFT LEVER ASSEMBLY
15. 50016iM PLUNGER MODIFIED
16. 502322 SPRING
17. 500181 SPACER
18. 500528  PIN-INDEX MOCIFIED
1. 500502 LEVER-LFT
20. 500187 GRIP

CLUTCH ARM ASSEMBLY
1. 502189 V BELT LYNX UP TD SERIAL
597030
302333 VBELT LYNX FROM SERIAL
597031

500183 V BELT LEOPARD MANUAL
500454  V BELT LEOPARD HYDRO
2 750135 NUTNYLOC
3. 750367 SPRING LYNX
750385 SPRING LEOFARD HYDRO
750387  SPRING LEOPARD MANUAL

500304  PULLEY
502394M ARM CLUTCH LYNX
500089 AAM CLUTCH LEOPARD
10. 750179M  BOLT LYNX
750736  BOLT LEQPARD
11. 500058 GUIDE BELT
12, 502396M SHAFT
13. 502395M WASHER LYNX
500450 WASHER LEOPARD
14, 750127M NUT NYLOC

502398 UPGRADE KIT — Inchudes alf
numbers with suifix M

GEAA BOX ASSEMBLY
1. 750405 KEY WOODRUFF

2. 850087 PULLEY INPUT 185mm LYNX
UP TO SERIAL NO. 0597031

502328 PULLEY INPUT 150mm LYNX
FROM SERIAL NO, 0587031

500217 PULLEY TRANSAXLE
LEOPARD

750103 SCREW GRUB

502341 BRAKE PAD HEAVY DUTY
502279 BRAKE LEVER SHOAT LYNX
GEAR BOX REFER SUPPUER
500054B ARM SELECTOR LYNX
500054 mln L?ALELECTOR LEOPARD

4. 752099 SPACER
5. 85017 PULLEY
6. 750153 WASHER
7. 500495 BOLT
8.

9.

Neowm s o

8. 750052 WASHER

9. 750177 SET SCRAEW

10. 750413 WASHER HARDENED
11. 750197 SWITCH.NEUTHAL
12, 570207 CIACLIP



77 Q
\ /

.,.. ‘,J/VH (- /6
.av-... /

E)

Deck Assy - Leopard-Model 900 & 1100

2%

N

o Lo

-

20/03/00

Section 8 Page 46



STEERING DRAG LINE ASSEMBLY FIG 2

A B Mt D02 S Al P AN b vra p A AR

1, 502098  LINK DRAG LYNX

) BEBIDY  LINK BNAG LRERARY
O A 2. $00300 RAOOD END
3. 750104  NUTNYLOC
4, 750130  NUT HEX

- STEERING BOX ASSEMBLY

]
STEERING BOX ASSEMBLY | * 90047 N SR

FIG 3 .
: -] 2. 500207  QUADRANT
. STEERING NEW

850121  WASHER

750128  NUT WASHER
750218  NIPPLE GREASE
600122 \é\fggHEﬁ STEERING

(g

7. 750116 SET SCREW

CONSOLE PARTS

AM109  BATTERY

500059C LOOM LYNX & LEQPARD
500468 LOOM LEOPARD HYDRO
500085 - LEAD POSITIVE LONG
AM158  SCLENOID

500064 LEAD POSITIVE SHOAT
750280 SWITCH IGNITION
500148  LAMP WARNING

500148 SWITCH

500061A  WIRE FUSE

750408  CABLE CHOKE [NOT 13
500144 GAUGE AMMETER
500218 CONTROLASSY THROTT

FUEL TANK ASSEMBLY

502056 BRACKET TANK 16HP
502060 BRAGKET TANK 13HP
500374  FITTING BRASS 90°
750331 CUIP HOSE

750480 HOSE FUEL

502270 HOSE FUEL 13HP
502082 SCRAEW

750145  WASHER

493388 CAP FUEL

502204 TANK

1.

20/03/00



PARTS LIST - DECK ASSY —~ MODEL 900 & 1100

th B Ay

[+ B =]

24

25
26
27
28
20
30

3
a2

750216
500176
850137
750401
500327
500303
PIFBBOZ
500608
750242
750382
500375
500494
500095
750385
750385
750266
750609
750337
500191
500115
005478
500260
500261
502146
502085
S02184
500257
502143
750127
500127
750139
750127
750324
500610
500218
500611
500284
500233
500289
500111
750282
750338
500099
500323
g1
12144
500325
500326
500106
500324
750303
750128
758153
751211
750241
750207
500175
850086
500241
751076
500315
500295

Loors|

SEOu90

S'QOl's

Nipple - Grease

Washer — Spindle

Pullay — Spindle

V Belt — Model 900

V Belt — Model 1100

Jackey — Pulley — NEA use PIFBBOZ & 500609
Jockey - Pullay

Adapler — Pultey Bush

Bearing — Idler Pulley — Early Models
Plug = Expansion — Early Models

V Belt - P.T.Q. Bell — 3 Roller Dack

V Beli - P.T.O. Bell — 4 Roller Dack
Arm - Tension

Spring — Tension Arm — Model 900 — City 1
Spring — Tension Arm - Modsl 110¢ - Qty 2
Serew — Set M10 x 30 HT

Washer

Bearing — Ball

Shaft Assy — Double Idler

Pulley Assy — Double Idler

End Cap — 70mm — 3 Roller Deck
Tube — Raller — 70mm — 3 Roller Deck
Axla — Roller — 70mm — 3 Roller Deck
End Cap — 90mm — 4 Raller Deck
Tube — Roller - 90mm — 4 Roller Deck
Axde — Roller — 80mm — 4 Roller Deck
Bolt =M10 x 110 — 3 Roller Deck

Bolt = M10 x 120 ~ 4 Roller Deck

Nut — Nyloc M10

Lug Assy — Pan Lifl

Scrow — Set M10x 35

Nut — Nyloc - M10

Clip-"R°

Deck — Model 900 — 4 Rollar Deck

Deck — Model 900 - 3 Roller Deck NLA
Deck — Mode! 1100 - 4 Roller Deck |

Deck — Mode! 1100 — 3 Roller deck NLA

Flap Assy - Model 900

Flap Assy — Model 1100

Bush - Taper

Seal — Spindle

Bearing

Housing — Spindle X

Spindle Assy ugs

Blade 18" — Model 800 . < %
Blade 21" - Modet 1100 o0
Blade — Heavy Duty — Model 900 * (\F( 54 _\(}Q
Blade — Heavy Duty - Model 11007 ¥ t¥
Washer — Blade

Blade — Bolt
Deacal - Caution
Nut — Nyloc M16 — Spindle Assy — Early Model
Mut — Nyloc — Spindle Assy - Lale Modal
Washer Tapered - Early model
Bush - Tension Arm

Clrclip — Tenslon Arm

Spacer — Spindle

Spacer — Blada — Spindle Bearings
Spacer — Doutle Idler

Spacer — Jockey Pulley — Early
Muich Plate — Mods! 900

Mulch Plate — Modsl 1100

- ek 2 RN =N =S NN R

‘7:5(3]15(31

@ovs A Do, —(WVOT 120nHS

g/ tosore Devie) Aom sy S

CoLteyr DaFric lr

<)
zuzgq

Sectlon 8 Page 47

20/03/00



e rorocslNo Pl Br-

NN NN

{Aeund Jeipl) 15D — Joysepn

ugnney — [eas(]

(N @ w2A0] 1ag) dz g1 X G 195 — Mg
(Assy winy Sujosuuon) dz ZLA 301AN — 1NN
{sape|g g si8iod) dz 01N DOIAN — INN
{sBujsnop a|puids) dz gy DOJAN — INN

{@ Ny ¥ 513400 194) dZ 9N 20JAN —INN
(1sj0y) dz 1Z X OLIN 1814 — JBUSEAN

{toaid ainuD) dz % L X % 18pusd — 18Usep
(1en00 yag) dz g/5 X % 181d — JaYSBpA

{12104) dz S/N 024 X OLN - liod

(Assy utny uoD) dz SN SE X ZLIW 185 — Mang
(Assy uly uod) dZ SN OF X ZLN 188 — mansg
{syog epeig) dz LH 0E X OLW 135 — Mang

(A1 1PDONN 78 81 X 01N PEBH/Y %S0 —~Marg
(Buisnop a(puids) dz SN OE X BN 105 — MaIOS
(1r0g Jaisn[py ved) dz gL xoH — INN
(sarsn[py usd) 47 |BWSIXT ,B/G J07 — JAYSEAA

Assy qng — J0j38)8g
jucud %oaq — 136uey

Y ued —~ Assy Bn7

‘und — sesnipy

. Iadel -ysng

winjay ued — Bupdg

L1 -0FOY UBUD HIT = SHUIT
(wwg) sgy duo - diD

EPILGL
COE0S,
ZLLoss
pO10SL
LZ1osL
ZOLOSL
LOLOSL
£51054
SPI0SL
0OLOSL
EF 1205
ZL0Z0S
521205
982052
990205
6LLOGL
5020S.
804205

JUVAMaHYH

- €Lezos
1 bZ205
121008
L60Z0S
LE100S
£9c05/
0ZE0SL
FEEOS.L

J3LVHLSNTIILON S1yVYd

WEEAS | X 9W 858D ~ ajdd|N

BLZOSL

L 1z
z Assy ejpuds E9LZ0S 02
- 4S8 Sb x .8/l 858315 — BjddiN pb2eos 6l
b Wwgp| esearn —aqny oeLz0s 9
z /L X %, X g0 O[El\ — JO1I8UU0D Li2osL L)
[4 Aglind e|puids — JeUsepq 9410058 6l
[4 dz gL X 911§ D0JAN = INN ESLBSL &L
[4 ajpuidg — Jjaocedg GOLZOS V¥l
! Assy eInyD pSLZOS EL
1 Jazyqels ZLigos 2!
L H283g 1BNN9 9EZzos Lt
L Jarog 1eg HY Zozzos o
Y J8A0g Yea Hl L0ZzZOS 6
I xud — epe|g HY __5@0Z0s 8
L ) xuf] - epeid H —08g0205 1
[4 099 8|pulds — Aalindg 505058 9
! Assy gng &s|nd JaIp] BP220s 5
[4 ' ajpuidg — Buisnony arivsL ¥
z Buurag — Jeoedg gLiesL €
¥ 1-25-5¢ |Bag 28205L

b s0zg fuyeeq GEE0SL T
tr Assy QNG J3[|0Y WWOE S0ZZ05 l

OP0LQY ~ ASSY MO3UO ~ 1511 SLHvd XNAT

20/03/00

Sectlon B Page 48



LYNX PARTS LIST - CATCHER KIT ASSY

502253
502254
502255
502256
502206
502258
502259
502158
502159
10 502238
il 502203
12 502308 ~
13 502309 —
502230
502225
502226

HARDWARE
750111

750112
502124
300426
502105
750102
750101
750156
750103
502269

wwe~lMih N

Top = Catcher Assy
LH Frame

RH Frame

Back Frame

Front Cross Mamber
Slraighl Brace

Cross Brace

Front Handle

Rear Handie
Caltcher Mount Shaft
Celcher Bag

LH Air Defleclor

RH Alr Dafleclor
Decal - Top Catcher Rear
Decal ~ Catcher LH
Decal — Catcher RH

Screw — Set Hex M6 x 12 zp
Screw —~ Set M6 x 16 zp

Screw — Bunon Head M3 .\Iﬁ 2p
Screw - Button Head MB x'20.2zp
Screw — Bunton Head MB x 25 zp
Nut — Nyloc M3 zp

Nut — Nyloc M6 zp

Washer ~ Flol M8 x 21 zp

Serew — Grub 5/16" x 3/8™

Ties - Cable J355-T30R-W

——t e o e e e e e e e o e m—

RIS T N LW

Section 8 Page 49

20/03/00






